model no. 009-0035-0

PNEUMATIC
GARAGE STOOL

IMPORTANT:

Please read this manual carefully before using this stoo/ and keep it for future reference.

INSTRUCTION
MANUAL




S
S
S
=
N
-
3
5
=

model no. 009-0035-0 / contact us 1-888-942-6686

IF ANY PARTS ARE MISSING OR DAMAGED, OR IF YOU HAVE
ANY QUESTIONS, PLEASE CALL OUR TOLL-FREE HELPLINE AT
1-888-942-6686

Read and understand this instruction manual thoroughly before using the product. It
contains important information for your safety as well as operating and maintenance
advice.

Keep this instruction manual for future use. Should this product be passed on to a third
party, this instruction manual must be included.

The English version of this manual is available online at:
www.canadiantire.ca/manuals

This MotoMaster® product carries a one (1) year warranty against defects in workmanship and materials.
At its discretion, MotoMaster Canada agrees to have any defective part(s) repaired or replaced free of
charge, within the stated warranty period, when returned by the original purchaser with proof of purchase.
This product is not guaranteed against wear or breakage due to misuse and/or abuse.



TABLE OF CONTENTS

Specifications

Safetly
Introduction

Personal safety instructions
Danger

Caution

Warning

Key Parts Diagram
Parts list

4
%
5
5]
6
6
7
8
8
9
9

Operation

TABLE OF CONTENTS

Assembly instructions
Maintenance
Maintenance

Storage

~
—

—_ -
—_ —

SAVE THESE INSTRUCTIONS

This manual contains important safety and operating instructions. Read all instructions and follow
them while using the products.



SPECIFICATIONS

model no. 009-0035-0 / contact us 1-888-942-6686

MAXIMUM CAPACITY 300 Ib (136 kg)
SEAT DIMENSION 13.4" (34 cm)
ADJUSTABLE SEAT HEIGHT 43/4" (12 cm)
WEIGHT 14.2 b (6.4 ko)




INTRODUCTION

This manual contains information that
relates to PROTECTING PERSONAL
SAFETY and PREVENTING EQUIPMENT
PROBLEMS. It is very important to
read this manual carefully and
understand it thoroughly before using
the product.

The dangers, warnings, cautions and
notes discussed in this instruction
manual cannot cover all possible
conditions and situations that may
occur. It must be understood by the
operator that common sense and
caution are factors which cannot be
built into this product, but must be
supplied by the operator.

The symbols listed below are used to
indicate this information.

A DANGER!

MOTOMASTER &

PERSONAL SAFETY
INSTRUCTIONS

These precautions are intended for
the personal safety of the user and
others working with the user. Please
take time to read and understand
them. When using this stool, basic
precautions should always be
followed to reduce the risk of
personal injury and/or damage to the
equipment. Before allowing someone
else to use this stool, make sure they
are aware of all required safety
information.

Potential hazard that will result in serious injury or loss of life.

A WARNING!

Potential hazard that coufd resuit in serious injury or loss of ife.

A CAUTION!

Potential hazard that may resuit in moderate injury or damage to equipment.

NOTE:

The worid "Note" is used to inform the reader of something that he/she needs to know about the product.



SAFETY

6

model no. 009-0035-0 / contact us 1-888-942-6686

DANGER

Before using, read and understand
all warnings and operating
instructions.

Do not stand on unit or use as a
stepping device. Keep proper
footing and balance at all times.

Do not exceed rated capacity
-300 Ib (136 kg).

When not in use, the stool must
be stored in a dry location to
inhibit rust.

Do not modify this stool and do
not use this stool for a purpose
for which it was not intended.

Only use the stool on a flat,
level, solid surface. Do not
exceed the maximum weight
capacity.

Do not overreach. Keep proper
footing and balance at all
times. Do not stand on the
garage stool.

Maintain the garage stool with
care. Keep the garage stool
clean for better and safer
performance. The seat must be
kept clean, dry, and free from
oil and grease at all times.

Check for damaged parts.
Before using the stool, check if
any part appears to be
damaged and determine that it
will perform its intended
function.

Failure to heed to these warnings
may result in loss of load and
damage to the pneumatic garage
stool, as well as personal injury or
property damage.

CAUTION

Inspect before each use. Do
not use if broken, bent,
cracked, or damaged parts are
found. The product that
appears damaged in any way,
operates abnormally, or is
missing parts, will cause
possible risk of injury. If the
product has been or is
suspected to have been
subjected to a shock load (a
load dropped suddenly,
unexpectedly upon it),
discontinue use and check it
immediately. It is recommended
that an annual inspection be
done.

Use eye protection. Always
wear ANSI-approved impact
safety goggles during
assembly.



WARNING

Do not adjust the height too
frequently in short periods of
time because it may cause the
air/hydraulic pump to explode.
This can cause serious injury.

Stay alert. Watch what you are
doing, use common sense. Do
not assemble the stool when
you are sick or tired.

Replacement parts and
accessories. When servicing,
use only identical replacement
parts. Use of any other parts will
void the warranty.

Do not assemble stool if under
the influence of alcohol or
drugs. Read warning labels if
taking prescription medicine to
determine if your judgment or
reflexes may be impaired. If
there is any doubt, do not
assemble the stool.

SAFETY



KEY PARTS DIAGRAM

8

model no. 009-0035-0 / contact us 1-888-942-6686

PARTS LIST

No. Description ; . Description

1 Plastic cap 4 7 Base 1
2 Support leg 2 8 Air pump 1
3 Fixing ring 1 9 Seat pad base 1
4 Bolt M6 x 40 4 10 Seatpad 1
5 Washer 6 8 11 BoltM6x 16 4
6 Nut M6 8 12  Bolt M6 x 35 4




MOTOMASTER

Assembly instructions
@ Attach the 2 support legs ( 2) and fixing

ring ( 3), using bolts M6 x 40 (No. 4), washers
6 (5) and nuts M6 (6) (Fig. A).

MOM-90035-02

9 Attach the base (7) to the support legs ( 2),

using bolts M6 x 35 (12), washers 6 (5),
and nuts M6 (6) (Fig. B)

MOM-90035-03]

@ Attach the air pump (No. 8). (Fig. C)
Fig. C

MOM-90035-04f

NOTE:

Before assembly of this product, make sure all parts are present while unpacking. Compare parts with the
parts list (see section “Key Parts Diagram”). If any part is missing or damaged, do not attempt to
assemble, install or operate the product.

NOTE:

When assembling the leg/base section of the stool, all of the bolts should have their heads facing out,
with all of the nuts on the inside of the frame.

OPERATION




OPERATION

10

/N

model no. 009-0035-0 / contact us 1-888-942-6686

o Line up the holes on the seat pad base (9)
with the holes on the seat pad (10), and
place a Bolt M6 x 16 (11) into each hole
and tighten it. (Fig. D)

6 Attach the seat pad (10). The assembly
is now completed. (Fig. E)

WARNING!

Fig. D

MOM-90035-0H

Fig. E

MOM-90035-06)

The stoo! should be stored in a clean and dry environment. Failure to comply will result in

moderate injury or damage to equipment.



MOTOMASTER &

MAINTENANCE

 Periodically check that all of the fasteners are tight.
» Keep the seat clean. Wash it with a mild soap and dry immediately.

STORAGE

» When you are done using the stool, store it in a safe place without causing
any disturbance or hindrance to the movement of others.




IMPORTANT : GUIDE

Avant d’utiliser ce tabouret, lisez attentivement le présent guide d’utilisation et conservez-le

aux fins de consultation ultérieure. D J U TIL’SA TI 0”




RENSEIGNEMENTS SUR LA GARANTIE

Modéle n° 009-0035-0 / Communiquez avec nous : 1-888-942-6686

SI VOUS AVEZ DES QUESTIONS AU SUJET DE CET ARTICLE, OU
SI DES PIECES SONT MANQUANTES OU ENDOMMAGEES,
COMMUNIQUEZ AVEC NOTRE SERVICE D'ASSISTANCE
TELEPHONIQUE SANS FRAIS AU 1-888-942-6686.

Veuillez lire attentivement et bien comprendre le présent guide avant d'utiliser cet
article. Celui-ci contient des informations importantes pour votre sécurité ainsi que des
conseils sur son fonctionnement et son entretien.

Conservez ce guide afin de pouvoir vous y référer ultérieurement. Lorsque vous cédez
cet appareil a un tiers, remettez-lui également ce guide d'utilisation.

La version frangaise de ce manuel est disponible en ligne a :
www.canadiantire.ca/guides

Cet article MotoMaster™ comprend une garantie d’un (1) an contre les défauts de fabrication et
de matériau(x). MotoMaster Canada consent, a sa discrétion, a réparer ou a remplacer toute piece
défectueuse sans frais au cours de la période de garantie convenue lorsque I’article, accompagné
de la preuve d’achat, est retourné par I'acquéreur initial. Exclusion : usure ou bris causés par un
usage abusif ou inapproprié.



TABLE DES MATIERES
Fiche technique

Consignes de sécurité
Introduction

Consignes de sécurité personnelle
Danger

Attention
Avertissement

Schéma des piéces principales
Liste des piéces
Fonctionnement

TABLE DES MATIERES

Consignes d'assemblage
Entretien

~ © © © &©® N OO O g o o AN

-~

~
-

Entretien

~
-~

Rangement

CONSERVEZ CES CONSIGNES

Le présent guide contient d’importantes consignes de sécurité et de fonctionnement. Veuillez lire toutes les consignes
et les respecter pendant que vous utilisez cet article.



7

CARACTERISTIQUES

Modéle n° 009-0035-0 / Communiquez avec nous : 1-888-942-6686

CAPACITE MAXIMALE 300 Ib (736 kg)

DIMENSION DU SIEGE 13,4 po (34 cm)

HAUTEUR DU SIEGE REGLABLE par incrément de 4 3/4 po(12 cm)
POIDS 14,21b (6,44 kg)




INTRODUCTION

Le présent guide contient des
informations relatives a la SECURITE
et & la PREVENTION DES DOMMAGES
pouvant étre causés a cet article. Il
est trés important de lire
attentivement et de comprendre
entierement le présent guide
d'utilisation avant d'utiliser cet article.

Les avertissements, les mises en
garde et les consignes figurant dans
le présent guide ne peuvent traiter de
toutes les conditions et situations
pouvant se produire. La personne qui
utilise cet article doit comprendre
qu'elle doit toujours faire preuve de
bon sens et prendre les précautions
nécessaires pour assurer sa sécurité.

Les symboles qui suivent sont utilisés
pour indiquer les informations
ciapres.

A DANGER!

MOTOMASTER &

CONSIGNES DE SECURITE
PERSONNELLE

Ces consignes sont prévues pour la
sécurité personnelle de I'utilisateur et
des personnes travaillant avec
|'utilisateur. Veuillez prendre le temps
de les lire et de les comprendre. Lors
de I'utilisation de cet article, les
mesures de base doivent toujours
étre respectées pour réduire le risque
de blessure personnelle et/ou de
dommages a |'appareil. Avant
d'autoriser d'autres personnes a
utiliser cet article, veuillez vous
assurer qu'elles ont lu les consignes
de sécurité.

Danger éventue/ entrainant des blessures graves voire la mort.

A AVERTISSEMENT!

Danger éventue/ pouvant entrainer des blessures graves voire la mort.

A ATTENTION!

Danger potentie! qui peut entrainer des blessures ou des dommages matériels.

REMARQUE :

Le mot « remarque » est utilisé pour informer le lecteur sur un aspect de I'articie qu'il doit connaitre.

5

S
S
S
2]
S
<
3
S
QO




CONSIGNES DE SECURITE

Modéle n° 009-0035-0 / Communiquez avec nous : 1-888-942-6686

DANGER

Avant de I'utiliser, lisez les
avertissements et les instructions
afin d'en avoir une bonne
compréhension.

Ne vous tenez pas debout sur le
tabouret et ne vous en servez pas
comme escabeau. Gardez votre
équilibre en tout temps.

Ne surpassez pas sa capacité
nominale - 300 Ib (136 kg).

Lorsqu'il n'est pas utilisé, rangez
le tabouret dans un endroit sec
pour nepas qu'il rouille.

Ne modifiez pas le tabouret. Ne
I'utilisez pas a des fins pour
lesquelles il n'a pas été congu.

Utilisez-le uniquement sur une
surfaceplane et solide. NE
dépassez JAMAIS sa capacité
maximale.

Evitez toute situation de
déséquilibre. Maintenez vos
pieds bien d’aplomb sur le sol
et un bon équilibre en tout
temps. Ne vous tenez pas
debout sur le tabouret.

Prenez soin du tabouret. Tenez
le tabouret bien propre pour en
assurer le fonctionnement
sécuritaire. Gardez le siege
propre, sec et exempt d’huile et
de graisse en tout temps.

Vérifiez toujours s'il y a des
piéces endommagées. Avant
chaque utilisation du tabouret,
il estimportant d’examiner
toute piéce qui semble
endommagée afin de pouvoir
déterminer si le tabouret peut
fonctionner comme il se doit.

L'inobservation des avertissements
risque d'entrainer la chute de la
charge et par conséquent des
dommages matériels et des
blessures corporelles.

ATTENTION

Examinez le tabouret avant
chaque utilisation. Ne I'utilisez
pas si des pieces sont brisées,
pliées, fissurées ou
endommagées de quelconque
facon. Si I'article semble
endommagé ou ne fonctionne
pas correctement, ou s'il
manque des pieces, son
utilisation pourrait entrainer des
blessures. Si une charge tombe
accidentellement sur l'article,
cessez de I'utiliser immédiatement
et effectuez une inspection
visuelle.

Portez des lunettes de
protection. Pendant
I'assemblage, portez toujours
des lunettes de sécurité
approuvées par I'ANSI.




AVERTISSEMENT

e Evitez de régler fréquemment la
hauteur du tabouret; une
fréquence trop élevée de
réglages pourrait entrainer
I'explosion de la pompe et
causer des blessures graves.

7

7

CONSIGNES DE SECURITE

e Soyez prudent. Portez attention
a ce que vous faites et faites
preuve de bon sens.
N'assemblez pas le tabouret
lorsque vous étes malade ou
fatigué.

e Piéces et accessoires de
rechange. Lors de I'entretien,
n'utilisez que des pieces de
rechange identiques. L'utilisation
d'autres pieces annule la
garantie.

e N'assemblez pas le tabouret si
vous avez consommeé de
I'alcool, de la drogue ou des
médicaments. Si vous prenez
des médicaments, lisez bien les
étiquettes apposées sur le
contenant pour déterminer si
les médicaments peuvent avoir
affecté vos réflexes ou votre
sens du jugement.Si vous
avez un doute quelconque,
n'assemblez pas le tabouret.



V4

SCHEMA DES PIECES PRINCIPALES

8

Modéle n° 009-0035-0 / Communiquez avec nous : 1-888-942-6686

1 Capuchon de plastique

Description
Base

2 Patte de support

Pompe a air

Base du coussin de

3 Anneau de fixation 9 sidge 1
Boulon M6 x 40 10  Coussin de siege 1
Rondelle 6 11 Boulon M6 x 16 4
Ecrou M6 12 Boulon M6 x 35 4




Consignes d'assemblage

o Fixez les deux pattes de support (n° 2)
et I'anneau de fixation (n° 3) a I'aide du
boulon M6 x 40 (n° 4), de la rondelle
M6 (n° 5) et I'écrou M6 (n° 6).

(Fig. A)

MOM-90035-02)]

@ Fixez la base (n° 7) aux pattes de
support (n° 2) a I'aide de boulons Fig. B
M6 x 35 (n° 12), de rondelles M6 (n° 5)
et d'écrous M6 (n° 6). (Fig. B).

T

MOM-90035-03]

Fig. C E
REMARQUE :

Avant d’assembler ce produit, assurez-vous que toutes les piéces sont présentes aprés avoir débalié.
Comparez les piéces avec celles de /a liste de piéces figurant a la rubrique « Schéma des piéces principales ».
Si I'une des piéces est manquante ou endommagée, n’essayez pas d’assembier e tabouret ou de /'utiliser.

@ Fixez la pompe a air (° 8). (Fig. ¢)

REMARQUE :

Lors de I'assemblage des pattes et de la base du tabouret, les boulons doivent étre orientés vers 'extérieur,
et les écrous doivent étre a l'intérieur du cadre.



10

Modéle n° 009-0035-0 / Communiquez avec nous : 1-888-942-6686

© Alignez les trous de la base du coussin
de siége (n° 9) sur ceux du coussin Fig. D
(n°10) , insérez un boulon M6 x 16
(n° 11)dans chacun des trous et serrez
les boulons. (Fig. D).

MOM-90035-05f

Fixez le coussin du siege (n° 10).
L'assemblage est terminé. (Fig. £). Fig. E @

FONCTIONNEMENT
©

MOM-90035-06f

AVERTISSEMENT!
Le tabouret doit étre rangé dans un endroit propre et sec. Le non-respect de cette consigne

entrainera des blessures modérées ou des dommages a /'appareil.



11

MOTOMASTER &

ENTRETIEN
« Veérifiez régulierement si les écrous sont bien serrés.

 Gardez le siege propre. Lavez-le avec un savon doux et essuyez-le
immédiatement.

RANGEMENT

e Lorsque vous n'utilisez pas le tabouret, rangez-le dans un endroit sec et
sécuritaire sans géne pour les autres.




